PARTS CATALOG

FOR

PAPER FEED UNIT

TYPE 30



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section 1. Part Location and List
LPaperFeed Unit . . ... ... 1-2
2. 0assette . . .. e 1-4
Section 2. Parts index . . ... i e 2-1



1. PAPER FEED UNIT o -

viaeay

~ 215 R P
Tt — 203-& B X 58,
&
e "3 7 1 >
8 o] 5 : N
IS (4 /zl\;\\ G

AV e 51
kw 53

e N
tﬁ% <~ E\L% 3.']2 Eﬂz}%iO\ //) 36%% 41
A A AR o
201 203’5{@&“ 2b [ \YQ\i 202%/‘2'2 203 %\
&5*\/73’ 14 20 2 .

7<>\ @f o )
\/\ éf% ///i\\ a—
k S SoEile> //////ﬁ
N, eSO e <k

3_2:1;}??]%%\” zo3m{3u M%\iiw H\ \%‘1
Al F TR e 8

203
30
204

1-2

20

) o B> 8
7 Y@N\\ %@W e

I

84
85

R
3

_.,—-—-——__.q

JY | £-203




1. PAPER FEED UNIT

INDEXI PART NO. DESCRIPTION MODEL
1 |H110 3700 |[CassetteGuidc Rail -Left
2 |H1103767 |Rear Cover - PFU
3 |HO81 4141 |Screw-Handset
4 | H1103843 |Bracket - Holder Joint
5 | H1103772 [Holder - Joint
6 | H1103677 |RearStay
7 | HOO04 3755 |Square Bushing
8 | H1103852 |PFU Bracket
9 | H1103750 |Left Side BracketAss’y
10 | HO81 3104 |Tube- Harness Clamp
[11 H1106001 PCB - PFU|
12 | H1105304 |Transfer Harness - PFU 2
13 | H1105307 |Harness - Paper Positioning Sensor
14 | H1105302 |Harness-Paper End Indicator
15 | HI105301 Harness-Paper Sensor
16 | H1105305 |Harness - PFU 1
17 | HI105306 |Harness - PFU 2
18 | H1105103 |Paper Feed Motor
19 | H1103755 |Timing Belt - LCT
20 | H1103756 |Motor Bracket - LCT
21 H1103758 | Tightener Roller
22 | H1103757 | Spring Plate - Tightener Roller
23 | H1103875 | Base Holder
24 | H1103726 | Left Bracket - Cassette Lock Ass'’y
25 | 54131882 | Stepped Screw
26 | H0062479 | Tightener Spring
27 | H1103766 | Left Cover - PFU
28 | H110 3764 | Front Cover - Left
29 | H1103851 Joint Bracket
30 | H1103880 | Rubber Foot
31 | Ho81 3558 | Connector - Cover
32 | H1103849 | Lower Cover - Rear: Left
33 | H1103848 | Lower Cover - Front : Left
34 | H1103847 | Lower Cover - Rear : Right
35 | H1103846 | Lower Cover - Front : Right

NDEX| PART NO. DESCRIPTION MODEL
36 | H1103657 |Lower Base
37 | HI103883 |Harness Clamp
38 | H110 3878 | Bracket - Paper Size Detector
39 [ AW50 0010 | Push Switch
40 | H1103879 | Left Ground Plate
4 H1103815 | Slider - Lever
42 | H1103738 | Film - Guide - Left
43 | H110 3673 | Upper Guide Plate - Left
44 | H1103735 | Film - Guide Plate - Left: Upper
45 [ H110 3736 | Film - Guide Plate - Transfer:Rear
46 | H110 3732 | Rear Guide Plate - Transport
47 | HII05102 | Paper Positioning Sensor
48 | H1103650 | Transport Roller
49 | HI103687 | Right Holder - Pressure Shaft
50 | H110 3688 | Left Holder - Pressure Shaft
51 H1103671 Idle Roller Gear
[52_| HO06 2478 | Bushing - Fan Motor |
53 | H1105101 Paper Feed Clutch
54 | HO06 2383 | Snap Ring
55 | HI103703 | Drive Shaft - Paper Feed
56 | H110 3678 | Feed Bracket
57 | H006 3533 | Snap Ring
58 | H1103670 | Drive Gear - Paper Feed
59 | H110 3711 | Feed Roller Shaft Ass’y
60 | H020 3760 | Bushing - Paper Feed Shaft -3
61 H1103743 | Feeler - Paper End Detector
62 | H110 3744 | Bracket - Paper End Feller
63 | H1103814 | Bracket - Paper End Sensor
64 | AW02 0021 | Photointerruptor
65 | H1103861 | Bracket Ass’y- Paper Stopper Roller
66 | H110 3839 | Stopper Roller
67 | H1103874 | Middle Stay
68 | H110 3731 | Bracket - Support Roller
69 | H1103652 [ Support Roller
| 70 | H1103828 | Upper Base|



Ricoh Technical Service
Item 52
CF0 MB 10: Parts standardization
CF0 MB 34: Parts standardization

Ricoh Technical Service
Item 70
CF0 MB 10: Parts standardization
CF0 MB 34: Parts standardization

Ricoh Technical Services
Item 11
MB CS0-60: Modified to improve the lower end sensor


NDEX|| PART NO. DESCRIPTION MODEL INDEX | PART NO. DESCRIPTION MODEL
71 | H1103784 | Film -Pick-up Roller Bracket 106 | H1103790 [ Shaft -PaperLift Lever
72 | H1103639 | Spring -Pick Up 107 | HI103723 [ Right Bracket-Cassette LockAss’y
73 |H1103704 | Pick-up Roller Bracket Ass’y 108 | H1103768 | Lower Cover - PFU
74 | H1103791 Feed Roller Gear
75 | HO020 2890 | Paper Feed Roller- LCT
76 |H1103661 Bushing-Feed
77 |H1103672 | Idle Gear - Pick-up
78 | 54472723 Pick-up Roller
79 | H1103633 | Spring-Cassette Cover
80 | H1103702 | Cassette Cover - PFU
81 | H1103699 | Cassette Guide Rail -Right
82 | H1103765 | Right Cover-PFU
83 | H1103788 | Paper End Panel
84 | H1103763 [ Front Cover - Right
85 | H1105104 | Paper End Indicator
86 | H1103730 | Upper Guide Plate - Right
87 | H1103734 | Film - Guide Plate - Right: Upper
88 | H1103737 | Film-Feed-Right 200 | 0314 0060B | Philips Pan Head Screw -M4x6
89 | H1103719 | Guide Plate - Slide Roller 201 | 0353 0080Z | Philips Truss Head Screw - M3x8
90 | H1103794 | Slide Roller 202 | 0965 3008B | Tapping Screw with Washer - M3x8
91 HI1103868 | Wire Holder 203 | 0951 3006B | PhilipsScrew with Flat Washer-M3x6
92 | HO062345 | Fan Drive Pulley- Middle 204 | 0951 3014B | Philips Screw with Flat Washer - M3x14
93 | H1103826 | Bracket-Pulley 205 | 0951 3008B | Philips Screw with Flat Washer - M3x8
94 | H1103876 | Right Base Holder 206 | 0313 0040B | Philips Pan Head Screw - M3x4
95 | H1103823 | Lever 207 | 04330082B | Tapping Screw - M3x8
|96 | H1103664 | Wire -Cassette Bottom Plate| 208 | 0725 0100E | Retaining Ring C - M10
97 | HI103720 | Right Side Plate Ass’y 209 | 0313 0030B | Philips Pan Head Screw - M3x3
98 | H1103884 | Guide -Paper Lift Lever 210 | 0954 3012B | Screw - M3x12
99 | H1103667 | Slide Roller-Lever 211 073405080 | Bushing - M5x8
100 | H1103666 | Slide Roller-Cassette 212 | 11050344 | Clamp
101 | H110 3858 | Stopper Roller - A4 213 | 11050196 | Harness Clamp
102 | H1103668 | Lift Lever E | 214 | 50530447 | Bushing - 6mn
103 | A498 3118 | Stepped Screw - M4 215 | 07200040E | Retaining Ring - M4
104 | HI103819 | Paper Lift Shaft 221 11024431 Connector - Sub Harness
105 | H1103820 | Paper Lift Arm 222 | 11024560 | CT Connector 6P

1-3



Ricoh Technical Service
Item 214
CF0 MB 10: Parts standardization
CF0 MB 34: Parts standardization

Ricoh Technical Services
Item 96
MB CS0-59: Parts standardization


2. CASSETTE

1-4



2. CASSETTE

NDEX| PART NO. DESCRIPTION MODEL NDEX| PART NO. DESCRIPTION MODEL
1 [ H1103679 | End Fence - PFU 30 | HO081 3941 | Paper Size Detector Pin - F4
2 | H1103691 Cassette Bottom Plate Ass’y - PFU 31 H1103681 | Cassette Guide Rail - Front - PFU
3 | H1103695 | Left Side Fence Ass’y - PFU
4 | H1103869 | Holder - Side - Regist
5 | H1103698 | Left Paper Holder
6 | H1103797 | Left Lock Lever
7 | H1103825 | Left Spring - Lock Lever
8 | H1103798 | Lock Lever Shaft
9 | H1103656 |Cassette : B4 - PFU
10 | H1103863 | Film - End Fence Cover
11 H1103628 | Spring - Pressure Roller - PFU
12 | H1103686 | Holder - Pressure Roller Spring
13 | H1103685 | Pressure Roller Shaft
14 | H1103651 Pressure Transport Roller
15 | 52033105 | Nylon Rivet
16 | H1103684 | Separation Roller Cover
17 | H1103682 | Separation Roller Shaft
18 | H1103836 | Stopper Torque Limiter
19 | H110 3645 | Spring - Friction - Pick Up
20 | H1103832 | Collar - Separation
21 H1103834 | Torque Limiter
22 | H1103655 | Separation Roller - PFU
23 | H1103680 | Holder - Separation Roller
24 | H1103625 | Spring - Separation Roller
25 | H110 3693 | Right Side Fence Ass’y - PFU
26 | H1103697 [ Right Paper Holder
27 | H1103795 | Right Lock Lever
28 | H1103799 | Right Spring - Lock Lever
29 [ H1103796 | Handle - Lock Lever
30 | H0813385 | Paper Size Detector Pin - B4 215 | 0720 0040E | Retaining Ring - M4
30 | HO81 3386 | Paper Size Detector Pin - Letter 216 | 0434 0802B | Tapping Screw - M4x8
30 | H0813387 | Paper Size Detector Pin - A4 217 | 0313 0080B | Philips Pan Head Screw - M3x8
30 | HO081 3388 | Paper Size Detector Pin - Legal 218 | 0573 0040W| Hexagon Headless Set Screw M3 x 4
30 | HO81 3390 | Paper Size Detector Pin - A5 219 | 0701 0060E | Washer - M6
30 | HO81 3940 | Paper Size Detector Pin - F 220 | 0353 0060Z | Screw - M3x6

1-5




PARTS INDEX



PAGE AND

PART NO. DESCRIPTION INDEX NO.
H1103625 Spring-Separation Roller 1-5- 24
H110 3628 Spring -Pressure Roller -PFU 1-5- 11
H1103633 Spring-Cassette Cover 1-3- 79
H1103639 Spring-PickUp 1-3- 72
H1103645 Spring-Friction-Pick Up 1-5-19
HI103650 Transport Roller 1-3-48
H110365I Pressure Transport Roller 1-5- 14
H1103652 Support Roller 1-3-69
H1103655 Separation Roller- PFU 1-5- 22
H1103656 Cassette :B4-PFU 1-5- 9
H1103657 Lower Base 1-3-36
H1103661 Bushing-Feed 1-3- 76
H1103664 Wire -Cassette Bottom Plate 1-3- 96
H1103666 Slide Roller-Cassette 1-3-100
H1103667 Slide Roller-Lever 1-3-99
H1103668 Lift Lever 1-3-102
H1103670 DriveGear- Paper Feed 1-3- 58
H1103671 Idle Roller Gear 1-3- 51
H1103672 Idle Gear - Pick-up 1-3- 77
H1103673 Upper Guide Plate - Left 1-3- 43
H1103677 Rear Stay 1-3- 6
H1103678 Feed Bracket 1-3-56
H1103679 End Fence-PFU 1-5- 1
H1103680 Holder - Separation Roller 1-5- 23
H1103681 Cassette Guide Rail - Front - PFU 1-5- 31
H1103682 Separation Roller Shaft 1-5- 17
H1103684 Separation Roller Cover 1-5- 16
H1103685 Pressure Roller Shaft 1-5- 13
H1103686 Holder-Pressure Roller Spring 1-5- 12
H110 3687 Right Holder-Pressure Shaft 1-3- 49
H1103688 Left Holder-Pressure Shaft 1-3- 50
H1103691 Cassette Bottom Plate Ass'y - PFU 1-5- 2
H1103693 Right Side Fence Ass’y - PFU 1-5- 25
H1103695 Left Side Fence Ass’y - PFU 1-5- 3
H1103697 Right Paper Holder 1-5- 26

PART NO. DESCRIPTION PSE A
H1103698 Left Paper Holder 1-5- 5
H1103699 Cassette Guide Rail - Right 1-3- 81
H1103700 Cassette Guide Rail - Left 1-3- 1
H110 3702 Cassette Cover - PFU 1-3- 80
H1103703 Drive Shaft - Paper Feed 1-3- 55
H1103704 Pick-up Roller Bracket Ass’y 1-3-73
H110371I Feed Roller Shaft Ass’y 1-3- 59
H1103719 Guide Plate - Slide Roller 1-3- 89
H1103720 Right Side Plate Ass’y 1-3- 97
H1103723 Right Bracket - Cassette Lock Ass’y 1-3-107
H1103726 Left Bracket - Cassette Lock Ass’y 1-3-24
H1103730 Upper Guide Plate - Right 1-3- 86
H1103731 Bracket - Support Roller 1-3- 68
H1103732 Rear Guide Plate - Transport 1-3- 46
H1103734 Film - Guide Plate - Right: Upper 1-3- 87
H1103735 Film - Guide Plate - Left: Upper 1-3- 44
H1103736 Film - Guide Plate - Transfer:Rear 1-3- 45
H1103737 Film - Feed - Right 1-3- 88
H1103738 Film - Guide - Left 1-3- 42
H1103743 Feller - Paper End Detector 1-3- 61
H1103744 Bracket - Paper End Feller 1-3- 62
H1103750 Left Side Bracket Ass'y 1-3- 9
H1103755 Timing Belt - LCT 1-3-19
H1103756 Motor Bracket - LCT 1-3- 20
H110 3757 Spring Plate - Tightener Roller 1-3- 22
H110 3758 Tightener Roller 1-3- 21
H1103763 Front Cover - Right 1-3- 84
H1103764 Front Cover - Left 1-3-28
HI103765 Right Cover - PFU 1-3- 82
H1103766 Left Cover - PFU 1-3- 27
H1103767 Rear Cover - PFU 1-3- 2
H1103768 Lower Cover - PFU 1-3-108
H1103772 Holder - Joint 1-3- 5
H1103784 Film - Pick-up Roller Bracket 1-3- 71
H110 3788 Paper End Panel 1-3- 83

2"1




PART NO. DESCRIPTION A AND PART NO. DESCRIPTION e D
H1103790 Shaft - Paper Lift Lever 1-3-106 H110 3878 Bracket -Paper Size Detector 1-3- 38
H1103791 Feed Roller Gear 1-3-74 H1103879 Left Ground Plate 1-3- 40
H1103794 Slide Roller 1-3- 90 H1103880 Rubber Foot 1-3- 30
H1103795 Right LockLever 1-5- 27 H1103883 Harness Clamp 1-3- 37
H1103796 Handle -Lock Lever 1-5- 29 H1103884 Guide- Paper Lift Lever 1-3- 98
H1103797 Left Lock Lever 1-5- 6 H1105101 Paper Feed Clutch 1-3- 53
H1103798 Lock Lever Shaft 1-5- 8 H1105102 Paper Positioning Sensor 1-3- 47
H1103799 Right Spring -Lock Lever I-5- 28 H1105103 Paper Feed Motor 1-3-18
H1103814 Bracket- Paper End Sensor 1-3- 63 H1105104 Paper End Indicator 1-3- 85
H1103815 Slider-Lever 1-3- 41 H1105301 Harness -Paper Sensor 1-3- 15
H1103819 Paper Lift Shaft 1-3-104 H1105302 Harness- Paper End Indicator 1-3- 14
H1103820 Paper Lift Arm 1-3-105 H1105304 Transfer Harness - PFU 2 1-3- 12
H1103823 Lever 1-3-95 H1105305 Harness -PFU 1 1-3- 16
H1103825 Left Spring-Lock Lever 1-5- 7 H1105306 Harness - PFU 2 1-3- 17
H1103826 Bracket-Pulley 1-3- 93 H1105307 Harness-Paper Positioning Sensor 1-3- 13
H1103828 Upper Base 1-3-70 H1106001 PCB - PFU 1-3- 11
H1103832 Collar-Separation 1-5- 20
H1103834 Torque Limiter 1-5- 21
H1103836 Stopper Torque Limiter 1-5-18
H1103839 Stopper Roller 1-3- 66
H1103843 Bracket-Holder Joint 1-3- 4
H1103846 Lower Cover-Front : Right 1-3- 35
H1103847 Lower Cover- Rear : Right 1-3- 34
H1103848 Lower Cover -Front :Left 1-3- 33
H1103849 Lower Cover- Rear :Left 1-3- 32
H1103851 Joint Bracket 1-3- 29
H1103852 PFU Bracket 1-3- 8
H1103858 Stopper Roller - A4 1-3-101
H1103861 Bracket Ass’y- Paper Stopper Roller 1-3-65
H1103863 Film -End Fence Cover 1-5-10
H1103868 Wire Holder 1-3- 91
H1103869 Holder - Side - Regist 1-5- 4
H1103874 Middle Stay 1-3- 67
H1103875 Base Holder 1-3- 23
H1103876 Right Base Holder 1-3- 94




PAGE AND

PAGE AND

PART NO. DESCRIPTION INDEX NO. PART NO. DESCRIPTION INDEX NO.
AWO02 0021 Photointerruptor 1-3- 64 0313 0030B | Philips Pan Head Screw - M3x3 209
AW50 0010 Push Switch 1-3-39 0313 0040B | Philips Pan Head Screw - M3x4 206
A498 3118 Stepped Screw-M4 1-3-103 031 30080B | Philips Pan Head Screw - M3x8 217
H004 3755 Square Bushing 1-3- 7 031 40060B | Philips Pan Head Screw - M4x6 200
H006 2345 Fan Drive Pulley- Middle 1-3-92 0353 0060Z | Screw - M3x6 220
H006 2383 Snap Ring 1-3-54 0353 0080Z | Philips Truss Head Screw - M3x8 201
HO006 2478 Bushing -Fan Motor 1-3-52 0433 0082B | Tapping Screw - M3x8 207
HO006 2479 Tightener Spring 1-3- 26 0434 0802B | Tapping Screw - M4x8 216
H006 3533 Snap Ring 1-3- 57 0573 0040W | Hexagon Headless Set Screw M3 x 4 218
H020 2890 Paper Feed Roller - LCT 1-3- 75 0701 0060E | Washer - M6 219
H020 3760 Bushing -Paper Feed Shaft-3 1-3- 60 0720 0040E | Retaining Ring - M4 215
H0813104 Tube -Harness Clamp 1-3- 10 0725 0100E | Retaining Ring C - M10O 208
HO81 3385 Paper Size Detector Pin - B4 1-5- 30 0734 0508D | Bushing - M5x8 211
H0813386 Paper Size Detector Pin-Letter 1-5- 30 0951 3006B | Philips Screw with Fiat Washer - M3x6 203
Ho081 3387 Paper Size Detector Pin - A4 1-5- 30 0951 3008B | Philips Screw with Flat Washer - M3x8 205
Ho81 3388 Paper Size Detector Pin - Legal 1-5- 30 0951301 4B | Philips Screw with Flat Washer - M3x14 204
H081 3390 Paper Size Detector Pin - A5 1-5- 30 0954301 2B | Screw - M3x12 210
H081 3558 Connector - Cover 1-3- 31 0965 3008B | Tapping Screw with Washer - M3x8 202
H081 3940 Paper Size Detector Pin - F 1-5-30 1102 4431 Connector - Sub Harness 221
H081 3941 Paper Size Detector Pin - F4 1-5-30 11024560 CT Connector 6P 222
H081 4141 Screw - Handset 1-3- 3 11050196 Harness Clamp 213
52033105 Nylon Rivet 1-5- 15 11050344 Clamp 212
54131882 Stepped Screw 1-3-25 50530447 Bushing - 6mm 214
54472723 Pick-up Roller 1-3-78




	PARTS CATALOG
	PAPER FEED UNIT
	CASSETTE

	PARTS INDEX

